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Report No : TAK=2019-192966 Receipt Date : 2019.11.11.
Representative :Jin Myeong ho, Kim Yong Kee Test Completion Date :2020.02.24.
Company name : NOROO Paint & Coatings Co., Ltd.

Address - (Bakdal-dong)351, Bakdal-ro, Manan—-gu, Anyang-si, Gyeonggi—do, Korea

Sample name : ECO-CRETE 200 SL

Test Results

TEST ITEM UNIT SAMPLE RESULT TEST METHOD
Hardness(Hs D) ¥ = 84 KS M 6518 : 2018[*1]
Compressive Strength N/mm? - 60.4 ?grrzsgg%diﬁo}g)mpply
Flexural Strength N/mm’ - 18.4 KS F 4042 : 2012(Apply

correspondingly)
* Test specimen : By client
[*1]At the request of the Client, Test Method of KS M 6518 : 2018 is applied.
- Usage of Report : QUALITY CONTROL
Note : 1. The test results of this test report are only limited in to the samples and sample names provided by the client and do not
guarantee the quality of all products of the client. You Can check website (www.ktr.or.kr) or QR code to verify
the authenticity of the certificate.
2. This test report shall be used only within the purpose of its defined usage and shall not be used for public relation,
advertisement and lawsuit.
3. This test report is only valid when printed on KTR original report paper with hologram and when re—issued by KTR.
The copy and the electronic file of the test report are only for reference.
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